00000 O 0 O MENU BACK

5116 200A A7 ([EHA ~N0.9450093 )

PUMP

( ~NO. 9450093 (CG431KZC1 )

Rt| MaRES BB BT B <t " RS & =
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FrRom ~ UP TO SERIAL NO.| REMARKS
1 | 5116 2004 000 |[Hy7°)0y COUPLING 1
2 | A544 0114 050 |%vy7° 29Y)1- BOLT 3 |M14x50
3 | 5116 2005 000 |9 vy HOUSING 1
4 | 5116 2001 000 |7 Assy PUMP 1
4-1 | 5116 2002 000 |&v7° PUMP 1 |PV1616A-613MD
4-2 | 5116 2003 000 |n—%2 HARNESS 2
4-3 | 5116 2007 000 |'v7° PUMP 1 |PV46
4-4 | 5116 2009 000 |95v7° CLAMP 2
4-5 | 5116 2008 000 |1%44 CONNECTOR | 2
5 | K712 0112 045 |FJub BOLT 2 |M12x45(7T)
6 | 0350 0151 226 |PW WASHER 4 [12x26x%2.3
7 | 5116 2006 000 [7'LU—+ PLATE 1
8 | K712 0112 035 |Fi'ILb BOLT 2
9 | F303 0112 000 |FFyb NUT 2 IM12
10 | 3407 0102 000 |51\ '— RUBBER 2
11 | F301 0108 000 |F}yh+ NUT 4 |M8
12 | K712 0110 040 |F& vk BOLT 8 [M10x40(7T)
91 | 799999910048 |Ny5797° 05 %9k RING kit 2 K7 4 A ER &
92 [zD90080000121|/—1LY)y7° SEAL 1 KU H A&
93 | 5116 3131 300 [27°)v%" SPRING 2 4800315 K7 48 &R &
CG431 —24— 2011/October




	MENU BACK: 


